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Installation 

W
iring Your D

ow
nrigger 

Your B
oat's Electrical C

ondition 
  

It is im
portant to m

ake sure that your boat is properly set up before installing your M
agnum

 w
ith P

ositive Ion 
C

ontrol (P
IC

). W
henever a boat is in w

ater, various subm
erged parts interact to create w

eak electrical currents. 
These w

eak electrical currents m
ust be controlled to extend the life of the boat's m

etal parts and ensure a good fish 
catching environm

ent.  
 

C
heck the zinc sacrificial anodes on your boat and on the outboard/outdrive. If they are m

ore than 50%
 dis-

solved they should be replaced. A
ny coating of slim

e or grow
th should be cleaned off. A

ll m
etal parts including the 

hull (if m
etal) m

ust be interconnected by a grounding w
ire. This includes m

otor shafts, outdrives, and through hull 
fittings.  If your boat and zinc anodes are set up correctly, the voltage on the stainless steel dow

nrigger w
ire should 

be positive w
hen in contact w

ith the w
ater.  

  
W

ith your boat in the w
ater and the dow

nrigger cable deployed in the w
ater, m

easure the dc voltage from
 the 

cable to a grounded m
etal surface of the boat touching the w

ater.  It should be 0.6-0.8VD
C

 if properly w
ired.  

 • 
The use of C

annon vinyl coated lead w
eights is recom

m
ended.  

• 
U

se the trolling w
eight insulators supplied w

ith your dow
nrigger. This insulates your w

eight from
 the positive 

charge on the cable. This w
ill also ensure that the trolling w

eight w
ill stop at w

ater level w
hen retrieved. 

• 
The cable on your dow

nrigger should be replaced every 2 years. E
tching of the cable can w

eaken it physically 
and electrically. 

• 
In saltw

ater, m
ake sure the sacrificial zinc anodes are replaced w

hen half dissolved. This ensures that the boat 
w

ill run w
ith a neutral or slightly positive charge. C

lean zincs on a regular basis w
ith a non-corrosive brush. 

• 
A

lw
ays m

ake sure the boat is properly grounded to the w
ater. This w

ill help ensure proper P
IC

 voltage on the 
cable and that the S

hort S
top w

ill function properly. 
 N

O
TE: To ensure proper operation of your M

agnum
, ground the battery to your boat’s electrical system

’s ground.  
M

alfunctions w
ith the P

IC
, com

m
unication betw

een units, or loss of operation result from
 faulty grounding.  A

lw
ays 

check to see if your boat is properly grounded first. 
  Electrical Specifications &

 W
iring Instructions 

 
The M

agnum
 series is rated at 30 am

ps (full load), 12 volts D
C

 and is protected by a 25 am
p m

anual reset cir-
cuit breaker (located under m

otor housing). B
e sure to m

easure the battery voltage of your boat. 
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N
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R
 W
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R
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A

N
TY. 

C
onnecting to the B

attery: 
 

It is strongly recom
m

ended that a fuse or m
anual reset circuit breaker be installed at the battery on the positive 

lead of the pow
er cable or that you connect the dow

nrigger to a battery selector sw
itch. (S

ee Fuse and W
ire S

peci-
fications) C

onnect the positive lead (R
ED

) to the (+) post on your battery and the negative lead (B
LA

C
K) to the (-) 

post on your battery or the dow
nrigger w

ill not operate. U
se the quick disconnect plug to rem

ove the dow
nrigger 

w
ithout touching the battery. 

  N
O

TE: It is strongly recom
m

ended to pow
er your M

agnum
 w

ith a D
eep-C

ycle m
arine battery. O

nly run a M
agnum

 
from

 a S
tarter battery if it is recharged by an alternator w

hile trolling. 
Tip: C

ontrol degradation of the pow
er cables and lim

it corrosion by using anti-oxidant gel on all connections. 
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LE 
 In case of a dead battery, your dow

nrigger com
es 

equipped w
ith a pow

er loss m
anual crank handle.  This 

handle allow
s for the retrieval of your w

eight should you 
lose pow

er or have an electrical failure.  To utilize the 
handle follow

 the below
 steps. 

 W
A

R
N

IN
G

: LO
O

SEN
IN

G
 O

R
 R

EM
O

VIN
G

 TH
E 

C
LU

TC
H

 K
N

O
B

 W
ILL R

ELEA
SE TH

E SPO
O

L A
N

D
 

A
LLO

W
 IT TO

 R
U

N
 FR

EE.  M
A

K
E SU

R
E YO

U
 H

O
LD

 
TH

E SPO
O

L B
EFO

R
E R

EM
O

VIN
G

 TH
E C

LU
TC

H
 

K
N

O
B

. 
 1) U

nplug dow
nrigger and secure reel, see note above. 

 2) R
otating clockw

ise, rem
ove the clutch knob.  

(Figure 22) 
 C

A
U

TIO
N

:  Take care w
hen rem

oving the clutch 
knob over open w

ater. 
 3) Install the handle’s hex pattern to m

atch the hex pat-
tern on the spool.  O

nce installed, you can start cranking 
up your w

eight. (Figure 23) 
    

Installation 

FIG
U

R
E

 22 

FIG
U

R
E

 23 
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Parts List 

In the U.S.A., replacement parts may be ordered directly from CANNON Parts Dept., 121 Power Drive, Mankato, Minnesota 56001.  Be sure to provide the MODEL and SERIAL 
numbers of your downrigger when ordering parts.  Please use the correct part numbers from the parts list.  Payment for any parts ordered from the CANNON parts department, 
may be by cash, personal check, Discover Card, MasterCard or VISA.  To order, call 1-800-227-6433 or FAX 1-800-527-4464. 

1902301 Magnum 5 ST /E 

                          
             

1 3392524 FRAME, RAW    29 3397907 REEL,  ROUGH, 3.75" OD    57 2277002 ASY HDW RELEASE UNIVERSAL 
2 2263102 NUT-HEX 1/4-20 SS 300SRS    30 3392707 SPRING, REEL    58 2290828 24" BOOM - HEAVY DUTY 
3 3394722 INSERT, PUSH ON    31 3396020 BALL BEARING, REEL    59 3397900 BALL HOOK EXTRUSION 
4 3394702 INSERT, BASE    32 3393474 SCREW-DRIVE #14 X .75" SS    60 3990200 ASSY-CNN, BOOM END       (SUB) 
5 2372100 SCREW-#8-18 X 5/8 THD* (SS    33 3391906 PLATE, CLUTCH REEL    61 3392520 CASE, PULLEY 
6 3396510 LENS-WINDOW MAG DTIV    34 3393418 SCREW-#10-16X.75"HI-LO SS    62 3392300 SHEEVE, PULLEY 
7 3395559 DECAL, MAG 5    35 3333011 GEAR REEL (METRIC)    63 3391507 SHIM, BOOM END 
8 3396601 SEAL PLATE, MAGNUM    36       3775397    400' CABLE                       64    3392013     BOOM END, NEW 
9 3391730 WASHER, SEAL, DATA    37 9100070 CON LEADER SLEEVE    65 3393485 SCREW-#10-24X1.75 PPHMS S 

10 3398205 CIRCUIT BREAKER, 25 AMP    38 3390205 COVER, REEL    66 3393124 NUT-#10-32 NYLOK 18-8 SS 
11 1221491 BOOT CIRCUIT BREAKER    39 2373434 SCREW-1/4-20 X 3/4 SS PPMS    67 2303412 SCREW-#6-20 X 5/8 SELF TAP 
12 3993220 ASSY, POWER CABLE, RETRO(SUB)    40 2071718 WASHER #10 NYLON RETAINING    68 3390005 BEARING-NYLINER, #8L5-1/2-F 
13 3392920 STRAIN-RELIEF, HEYCO M4502    41 3394605 O-RING, KNOB    69 9280720 HDW SCR 1/4 20X2 TRUSS HD PHIL 
14 3996515 MOTOR/GEAR HOUSING ASSY    42 3320011 COUNTER 3 DIGIT (METRIC)    70 9280713 HDW SCR 1/4 20X1 1/2 TRUSS HEA 
15 3393411 SCREW-FLANGE HEX HI-LO    43 3333010 GEAR COUNTER (METRIC)    71 2263103 NUT-1/4-20 NYLOCK SS 
16 3394006 ASY PCA, MAGNUM    44 3390103 KNOB, SOFT GRIP, CLUTCH    72 2371712 WASHER-FLAT 9/32 X 5/8 X 1/16 
17 2302104 SCREW-#6-20 X 3/8    45 9010310 HDW WASHER, THRUST    73 9100100 CON TERMINATOR 
18 2286792 SWITCH, TOGGLE    46 9010280 HDW BEARING, THRUST    74 9100101 CUSHION SLEEVE TERMINATOR 
19 3391722 WASHER, FLAT    47 3395634 DECAL- SIDE, BLACK    75 9100620 HDW SNAP SWIVEL 4/0-37 MARLIN 
20 2286793 HDW SHIM SWITCH .75X.1    48 3395710 DECAL-PIC BLACK    76 2200148 ASY SNAP & INSULATOR 
21 1221490 BOOT SWITCH    49 2287002 HDW SPRING RELEASE PIN    77 9040040 HDW BOLT 1/4-20 ROLLEDTHD HOOK 
22 3390203 COVER, MOTOR    50 3991930 ASY, MNT BASE DT/MAG(SUB)    78 3393461 SCREW-1/4-20 x 2" SS, PPH 
23 401966-3 MIC VENT,PTFE LU LRA MATERIAL    51 3391955 BASE-MOUNT, DT PRO/MAG ST    79 3390910 HANDLE-CRANK, MANUAL 
24 3396902 GASKET, COVER    52 3390101 KNOB-CANNON, SOFT GRIP    80 3395905 ADAPTER, BOOM END 
25 3393480 SCREW-#10X.75"PPH HI-LO SS    53 3393000 RING, RETAINING, 1/4" SHAFT    81 3391732 WASHER, SEALING 
26 3391907 PLATE, CLUTCH SHAFT    54 3991904 ASSY-CNN, ROD HOLDER    82 3394602 WASHER, FLAT, #8, SS 
27 3392640 PIN, DRIVESHAFT    55 3394200 ARM, DUAL AXIS-ROD HOLDER       
28 3391711 PAD, CLUTCH    56 3392033 TUBE, DUAL AXIS RD HLDR       

               



 

 

 Wiring Diagram 

Magnum Series Wiring Diagram 
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Product Overview 

Introduction to C
ontrolled D

epth Fishing 
 

U
ndoubtedly there are m

any fisherm
en fam

iliar 
w

ith the m
ethods and use of controlled depth fishing. 

D
uring the m

id 1960's the state of M
ichigan intro-

duced P
acific salm

on into the G
reat Lakes in an at-

tem
pt to revitalize its sport fishing industry. From

 this 
successful transplant, new

 fishing techniques and 
equipm

ent w
ere developed. O

ne such m
ethod w

as 
controlled depth fishing w

hich enabled fisherm
en to 

place a lure at a desired depth by utilizing dow
nrig-

gers.  
 

B
ecause of the varying factors (w

ater tem
pera-

ture, therm
ocline, w

eather, tides, tim
e of day, or tim

e 
of year) it is necessary for successful fishing to m

ain-
tain specific w

ater depths that coincide w
ith fish 

m
ovem

ents and feeding patterns. 

O
ne essential feature of the dow

nrigger is the depth 
m

eter or gauge that indicates lure depth. This allow
s 

the angler to control as w
ell as return to specific 

depths w
here fish have been caught.  

 
D

ue to the success of controlled depth fishing, 
dow

nriggers are now
 being used throughout the 

w
orld to catch a w

ide variety of species in both fresh 
and salt w

ater. W
hether fishing for blues off R

hode 
Island, w

alleyes in Lake E
rie, sailfish off the coast of 

Florida, or stripers in Tennessee, the use of dow
n-

riggers w
ill m

ake your fishing m
ore successful and 

m
ore enjoyable. 

P
arts D

escription 
 1. 

R
eel  

This is used to spool the cable, available in lengths ranging from
 150 to 400 feet. 

 2. 
B

oom
  

This is used to extend the w
eight out from

 the body of the dow
nrigger and has a pulley fixed 

to its end. B
oom

 lengths range from
 24 to 53 inches.  B

oom
 is a fixed 24 inches on the 

M
agnum

 5 S
T m

odel. 
 3. 

Sw
ivel H

ead  
This relays the cable at the end of the boom

 to low
er the w

eight. 
 4. 

C
able  

This connects to the w
eight. C

able m
aterial is 150 lb. test stainless steel cable. 

 5. 
Toggle Sw

itch  This controls the pow
er to the dow

nrigger, up and dow
n. 

 6. 
M

ounting B
ase This attaches to the boat, enabling you to place the dow

nrigger w
here you choose. 

 7. 
R

od H
older 

This holds your fishing rods w
hile trolling and m

ay also be used for storing rods. 
 8.    B

oom
 C

lam
ps 

These lock the boom
 sections together after the boom

 has been extended or retracted.  

1 
2 

3 

4 

7 

5 
6 

M
agnum

 10 STX TS 
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